



Product Service

CERTIFICATE

No. Z1A 14 06 37208 072

Holder of Certificate: KRAIBURG Relastec GmbH & Co. KGFuchsberger Str. 4
29410 Salzwedel
GERMANY**Certification Mark:****Product:**

Fall protection slabs

Tested according to:DIN EN 1177:2008
EN 1177:2008
DIN EN 1176-1:2008
EN 1176-1:2008
ZEK 01.4-08

The product meets the safety and health requirements of the German Product Safety Act section 20 to 22 ProdSG. The certification marks shown above can be affixed on the product. It is not permitted to alter the certification marks in any way. In addition the certificate holder must not transfer the certificate to third parties. This certificate is valid until the listed date, unless it is cancelled earlier. See also notes overleaf.

Test report no.:

713037642-04

Valid until:

2019-06-25

**Date,** 2014-07-02

(Thomas Drucklieb)

Page 1 of 2

